
Providing Underground Sewerage Scheme (UGSS) to added areas of 

Kancheepuram City Municipal Corporation 

 

 

 

 

ENVIRONMENTAL AND SOCIAL IMPACT ASSESSMENT (ESIA) REPORT 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Kancheepuram City Municipal Corporation 

July 2023 



LIST OF ABBREVIATIONS 

 

ASI Archaeological Survey of India 

CMD                 Chairperson & Managing Director  

CRZ Coastal Regulation Zone 

DPR Detailed Project Report 

E&S Environmental and Social 

ESIA Environmental and Social Impact Assessment Report 

ESF Environmental and Social Framework 

ESSA Environmental and Social Systems Assessment  

ESMP Environmental and Social Management Plan 
[...]
Table 1.1 The key location plan of the Kancheepuram City and the Corporation area 

Sl.No Details Erstwhile 
municipality 

Added areas Total 

1 Area (Sq.km) 11.72 24.42 36.14 

2 Population (2011) 164384 69969 234353 

3 No of Wards covered  33 18 51 

 

 

 

Figure 1.1 Location Plan of Kancheepuram City Municipal Corporation  

 



1.5 Project Location 

Kancheepuram district is located on the East Coast of Tamil Nadu and is adjacent to the Bay of 

Bengal in the east, bounded by Chennai and Thiruvallur district to its north, Vellore in the west, and 

Villupuram district in the south. Kancheepuram lies between 11 degrees to 12 degrees to the North 

latitudes and 77 degree and 28 minutes to 78 degrees and 50 minutes to the East longitudes. 

 

 

Figure 1.2 Kancheepuram Index Map 

 

1.6 Proposed Under Ground Sewerage Scheme 

The Existing UGSS in Kancheepuram City Municipal Corporation consists of 4 Zones (Zone-1, Zone-

2, Zone-3 & Zone-4). The newly Proposed UGSS which covers the Added areas is designed into 5 

zones which are named as Zone-5, Zone -6, Zone - 7, Zone-8 & Zone - 9. Zone 5 covers parts of 

Sevlimedu and Orikkai. Zone 6 covers parts of Orikkai and Thenambakkam. Zone 7 covers Parts of 

Thenambakkam and Nathapettai and Zone 8 covers parts of Nathapettai and Zone 9 covers parts of 

Nathapettai. The Ultimate demand for the UGSS designed for the Added areas of Kancheepuram 

City Municipal Corporation is 17.15 MLD. 

 

 

 



2. DESCRIPTION OF THE PROJECT   

Proposed Underground Sewerage Scheme to Added areas of Kanchipuram City Municipal 

Corporation involves the following components: 

● Laying of sewer line for a length of 180.423 km 
● Construction of 7 Lift Stations (LS) 
● Construction of 17 Lift Machine Holes (LMH) 
● Construction of 5 Pumping Stations (PS) 
● Laying of  Pumping mains for 14.101 kilometres  
● Construction of Pipe Carrying Bridges (PCBs)  for pumping main canal crossings in 5 locations 

– (3 nos of 24m length crossing, 1 no of 56m length in Vegavathi River, 1 nos 32m length @ 
Manjal neer kalvai) 

● Providing 15652 House Service Connections (includes internal plumbing) 
● Proposed 7437 no of Machine Holes  
● Construction 36 MLD STP with proposed SBR technology2  
● The  treated effluent will be conveyed through a pumping main for a length of 3.5 km and 

ultimately disposing into the Vegavathi river. 

2.5 Sewerage Zones  

Zone – 5  
Zone – 5 consists of 5 LMH,1 Lift Station and 1 Sub-pumping Station (SPS-5). The Collection system 

covers for a length of 44.270 km. Pumping main of 200 mm Diameter C.I pipe has been used for a 

length of 1071 m from LS-5A to SPS-5. Pumping main of 400 mm Diameter C.I pipe has been used 

for a length of 2100 m from SPS-5 to SPS-6. 

Zone – 6  
Zone – 6 consists of 4 LMH,3 Lift Stations (LS-6A, LS-6B & LS-6C) and 1 Sub-pumping Station (SPS-

6). The Collection system covers for a length of 44.270 km. Pumping main of 500 mm Diameter C.I 

pipe has been used for a length of 2400 m from SPS-6 to MPS-7. Pumping main of 200 mm 

Diameter C.I pipe has been used for a length of 45 m from LS-6A to SPS-6. Pumping main of 200 

mm Diameter C.I pipe has been used for a length of 50 m from LS-6B to LS-6C. Pumping main of 

200 mm Diameter C.I pipe has been used for a length of 105 m from LS-6C to SPS-6. 

Zone – 7  
Zone – 7 consists of 6 LMH,3 Lift Stations (LS-7A,LS-7B & LS-7C) and 1 Main-pumping Station (MPS-

7). The Collection system covers for a length of 54.153 km. Pumping main of 700 mm Diameter C.I 

pipe has been used for a length of 3725 m from MPS-7 to STP. Pumping main of 200 mm Diameter 

C.I pipe has been used for a length of 55 m from LS-7A to MPS-7. Pumping main of 200 mm 

Diameter C.I pipe has been used for a length of 40 m from LS-7B to MPS-7. Pumping main of 200 

mm Diameter C.I pipe has been used for a length of 400 m from LS-7C to MPS-7. 

 

 

 
2 Construction of STP is proposed under DBOT Contract basis.  



Zone – 8  
Zone – 8 consists of 2 LMH and 1 Sub-pumping Station (SPS-8).The Collection system covers for a 

length of 23.834 km. Pumping main of 400 mm Diameter C.I pipe has been used for a length of 

3500 m from SPS-8 to STP. 

Zone – 9  
Zone – 9 consists of 1 Main-pumping Station (MPS-9).The Collection system covers for a length of 

13.437 km. Pumping main of 200 mm Diameter C.I pipe has been used for a length of 100 m from 

MPS-9 to STP. 

 

 

Figure 2.1   Existing and Proposed Zones of KCMC 

 

 

 

 

 

 

 

Figure 2.2 Flow chart of the Proposed UGSS in added areas of KCMC 

 



 
 

 

Table 2.1 Proposed pumping station location 

 

Sl.No Zone No & PS Proposed Pumping station location  

1 5 (SPS) Near Collectorate ground 

2 6 (SPS) Near Temple City 5th Cross Street 

3 7 (MPS) Near Vishnu Nagar 

4 8(SPS) Near Pachaiyappas College 

5 9 (MPS)  Near Nathapettai WSP 

 

Details of the Lift stations and Lift Machine holes are listed below, 

 

 

 

 

 

 



Table 2.2 Details of Lift Stations  

 

S.No Zone No Lift 

Station 

Location 

(Ward No) 

Flow (LPS) 

Present Ultimate 

1 Z5 LS-5A 42 4.26 6.74 

2 Z6 LS-6B 44 3.70 5.01 

3 Z6 LS-6C 45 16.77 25.75 

4 Z6 LS-6A 45 15.96 25.31 

5 Z7 LS-7B 46 15.17 23.39 

6 Z7 LS-7A 47 15.70 23.39 

7 Z7 LS-7C 51 17.34 26.41 

 

 

Table 2.3 Details of Lift Machine holes 

 

Sl. No LMH Flow 

Present Ultimate 

1. 21L/5 0.866 1.355 

2. 148L/5  4.121 6.453 

3. 285L/5 4.864 4.864 

4. 1097L/5 8.028 12.513 

5. 1149L/5 3.235 5.041 

6. 12L/6A 1.164 1.860 

7. 29L/6A 5.011 7.963 

8. 203L/6 9.922 15.211 

9. 711L/6 9.337 14.369 

10. 43L/7A 7.231 11.090 



11. 172L/7A 5.249 8.055 

12. 366L/7A 3.661 5.624 

13.  47L/7B 11.713 18.066 

14. 279L/7B 4.589 7.083 

15. 42L/7 11.327 17.442 

16. 115L/8 0.920 1.408 

17. 652L/8 15.374 23.502 

 

 

Figure 2.3 Location of Lift Station, Sub Pumping Station and Main Pumping Station. 

 

The Reasons for the Provision of Lift Stations are as follows, 

 

 



Table 2.4 Reasons for provision of Lift Stations 

 

Sl.No.  ZONE  

NO.  

LIFT STATION  REASON FOR 

PROVISION OF LIFT 

STATION  

1  5  5A  Isolated Packet  

2  6  6A  Canal crossing  

3  6  6B  Canal crossing  

4  6  6C  Canal crossing  

5  7  7A  Canal crossing 

6  7  7B  Canal crossing 

7  7  7C  Canal Crossing  

 

2.7 Pumping Station 

The details of pumping station and their present and Ultimate flow are given in the table below 

Table 2.5 Details of Pumping Station - Added Areas 

 

S. NO.  ZONE NO  PUMPING 

STATION  

LOCATION  

(WARD NO)  

FLOW 

(LPS)  

PRESENT  ULTIMATE  

1  Z-5  SPS-5  44  82.58  129.08  

2  Z-6  SPS-6  48  148.05  230.55  

3  Z-7  MPS-7  51  229.56  355.70  

4  Z-8  SPS-8  26  31.79  48.65  

4  Z-9  MPS-9  22  32.63  51.25  

 

2.7.1 Details of Pumping Main 

The Details of Pumping Main in the proposed UGSS in Added areas of KCMC are as follows, 

 

● The sewage from the Sub pumping station SPS-5 will be pumped directly to the Sub Pumping 

Station SPS-6 through 400mm C.I pipe for a length of 2100m. 

● The sewage from the Sub pumping station SPS-6 will be pumped directly to the Main 

Pumping Station MPS-7 through 500mm C.I  pipe for a length of 2400m. 

● The sewage from the Main pumping station MPS-6 will be pumped directly to the STP 

through 700mm C.I pipes for a length of 3725m. 

● The sewage from the Main pumping station MPS-9 will be pumped directly to the STP 

through 200mm C.I pipes for a length of 100m. 

● The sewage from the Main pumping station SPS-8 will be pumped directly to the STP through 

400mm C.I pipes for a length of 3500m. 

 



 

2.8 Sewage Treatment Plant 

The sewage Treatment Plant shall be designed for a quantity of 36 MLD including the sewage 

generation projected in the core city as well as the added areas for the Ultimate year 2055.The 

Ultimate projection of sewage generation is 42 MLD and intermediate is 36 MLD. Hence considering 

the size of the units required the STP shall be designed for 36 MLD.  

 

 

Description Intermediate 
Population 

Sewage generated 
in MLD 

Ultimate 
Population 

Sewage 
generated in 

MLD 

Core City 203336 22.37 223484 24.58 

Added Areas 126606 13.93 155901 17.15 

Total 329942 36.29 379385 41.73  

2.8.1 Sequential Batch Reactor 

The Sewage Treatment Plant shall be designed to treat the raw sewage in a single stage fully 

automatic Plant based on Cyclic Activated Sludge Technology. However, designs are not done as this 

under the scope of the DBOT contractor. 

2.8.2 Treatment Philosophy 

Stilling Chamber 

Raw sewage from Pumping Station shall be taken into a Stilling Chamber from where it shall be 

taken into downstream Fine Screens. The function of the Stilling Chamber is to reduce the incoming 

velocity. 

 

Fine Screening Channels 

Adequate Nos. of Mechanical along with Manual (standby) Fine Screens shall be provided upstream 

of treatment units for fine screening of sewage. The Fine Screens shall screen out most of the 

floating and oversized material more than 6mm size such as plastic debris, weeds, paper, cloth, rags 

etc which could foul the downstream treatment units. The Fine Screens shall be inclined Bar Screen 

of stainless steel flats. The screenings shall be dropped on a Conveyor provided above the top of the 

screen channel. The screening material as collected will drop automatically into a wheelbarrow for 

its disposal. 

 

De- Gritting 

Screened Sewage will gravitate to Grit Separator Tank for removal of grit and small inorganic 

particulate matter of specific gravity above 2.65 and particle size above 150 microns. The Grit 

Separator Tank shall be of RCC construction complete with mechanical internals and square in size. 



The grit separated shall be properly collected and be transferred for disposal. The de-gritted sewage 

shall flow through open channels from the Grit Separators and confluence into a single channel of 

suitable width. 

 

SBR/Cyclic Activated Sludge Process 

Primary treated sewage shall be fed into the Cyclic Activated Sludge Process/SBR Process Basins for 

biological treatment to remove BOD, COD and Suspended Solids. It provides the highest treatment 

efficiency possible in a single step biological process. 

 

SBR system is operated in a batch reactor mode. This eliminates all the inefficiencies of the 

continuous processes. A batch reactor is a perfect reactor, which ensures 100% treatment. Two 

modules are provided to ensure continuous treatment. The complete process takes place in a single 

reactor, within which all biological treatment steps take place sequentially. No additional settling 

unit, Secondary Clarifier is required. The complete biological operation is divided into cycles. Each 

cycle is of 3 – 5 hrs duration, during which all treatment steps take place. 

 

Explanation of Cyclic Operation 

A basic cycle comprises: 

● Fill-Aeration (F/A) 

● Settling (S) 

● Decanting (D) 

 

These phases in a sequence constitute a cycle, which is then repeated. 

 

A Typical Cycle: During the period of a cycle, the liquid is filled in the C-Tech basin up to a set 

operating water level. Aeration Blowers are started for aeration of the effluent. After the aeration 

cycle, the biomass settles under perfect settling conditions. Once settled the supernatant is 

removed from the top using a DECANTER. Solids are wasted from the tanks during the decanting 

phase 

 



 
Figure 2.4 Process Cycle 

 

These phases in a sequence constitute a cycle, which is then repeated. 

 

Chlorination System 

Treated sewage from SBR basins will be collected in a Chlorination Tank where disinfectant will be 

added for disinfection at suitable dosing rate. Baffle walls shall be provided in the tank to facilitate 

hydraulic mixing of treated sewage. Adequate reaction time shall be considered while selecting the 

chlorination tank volume to ensure proper disinfection of treated sewage. Treated Sewage after 

Chlorine Contact tank can be reused for various non-potable purposes such as Gardening, Washing 

cars etc. 

 

Sludge Handling System 

The sludge from the SBR / Cyclic Activated Sludge Process basins is withdrawn through sludge 

withdrawal system and collected in the Sludge Sump. Minimum of 6 hrs hold-up volume shall be 

provided. The sludge shall be then pumped to Solid Bowl Centrifuge for dewatering of sludge. 

 

Centrifuge Feed Pumps shall be of positive displacement type screw pumps. Dewatering 

Polyelectrolyte shall be dosed online prior to centrifuge feed. The dosing system shall include one 

Solution Preparation and one Solution Dosing Tank of minimum 8 hrs. Capacity equipped with Slow 

Speed Mixers and metering type Positive Displacement Pumps. The sludge in form of wet cake from 

Centrifuges will be collected and disposed off. 

 

Interconnection of various units shall be made through piping or RCC channels. Piping will be 

preferred over RCC channel wherever possible 

 



 
Figure 2.5 Proposed STP Layout 

 

Treated Effluent Disposal 

The treated effluent is proposed to be conveyed for 3.5 km through pipeline and be disposed into 

Vegavathi river , following the CPCB prescribed norms for disposal of treated effluent.  

 

1.1.1 Climate Resilience: 

 

Climate Resilient Report with check list is provided in the Annexure -4. 

Energy Efficiency: 

 

• To optimize the power consumption, the Variable Frequency Drive (VFD) for pumps would 
be proposed in all SPS.  
 

• Around 40-50% of energy consumption can be reduced by adopting VFD starter instead of 
conventional starter. Power calculation is attached in Annexure 11 
 

• LED lamp are proposed to be used in all SPS.  
 

Emission Reduction: 

 

• DG sets provided in the project are as per standards for emission as prescribed by pollution 
control board 

• To reduce noise pollution DG sets are provided with acoustic enclosure. 
 

Flood  

• The city has been highly vulnerable to extreme weather and erratic rainfall, including 
periodic droughts and floods. 
 

• Finished Floor Level (FFL) in all SPS has been fixed above the Maximum Flood Level (MFL) 
occurred during 2015. 

 



 

1.TYPICAL PUMPING STATION LAYOUT 

 
 

 

 

 

2.TYPICAL LIFT STATION LAYOUT 

 

 
 



 

3.SEWAGE TREATMENT PLANT LAYOUT 

 

 
 

 

 

4.KCMC-UGSS LIFT STATION & PUMPING STATION LOCATIONS 

 

 

 

 

 

 



3. LEGAL AND REGULATORY FRAMEWORK 

In this section, the prevailing key National, State level laws, rules, policies, Acts, notifications 
pertaining to environmental, climate change and social aspects have been reviewed for their 
applicability to the proposed Under Ground Sewerage Scheme for Kancheepuram City Municipal 
Corporation and provided in the following table. 
 

Table 3.1 National and State Regulations on Environmental, Climate Change and Social 

 
Sl.No. Acts/ Rules/ 

Regulations 
Description Relevance to sub-

project 

1.  Environment 
(Protection) Act, 
1986 

Popularly known as EP Act, it is an umbrella 
legislation that supplements existing 
environmental regulations. This law 
essentially links pollution and natural 
resource issues.   

Applicable. 

2.  EIA Notification, dt 
2006 (S.O.1533(E), 
dt.14/09/2006) and 
subsequent 
amendments 

The notification specifies that prior 
environmental clearance is required for the 
projects listed in the schedule of the 
notification before any construction work, 
or preparation of land by the project 
management except for securing the land, 
is started on the project or activity. The 
Schedule of the notification lists eight 
broad categories of projects that require 
prior environmental clearance. 

Not Applicable. 

3.  Wildlife Protection 
Act, 1972 

This Act seeks to protect wildlife, by 
creating protected areas and controlling 
trade in wildlife products. Project activities 
that cross over into protected area regimes 
then requisite permission must be 
obtained. 

Not Applicable. 

4.  Forest (Conservation) 